
   
 

 
  



   
 

TABLE OF CONTENTS 

FINANCIAL ASSISTANCE DIVISION ...................................................................................................................... 3 

EXECUTIVE SUMMARY ........................................................................................................................................ 1 

PROJECT ACTIVITY............................................................................................................................................... 3 

LIST OF BORROWERS .......................................................................................................................................... 6 

PROGRAMMATIC HEADLINES ...........................................................................................................................31 
[...]
The Oklahoma City Water Utilities Trust (OCWUT) located in Oklahoma County serves 213,985 sewer customers and 
223,777 water customers.  According to the 2010 U.S. Census the population was 579,999.  
  
The Trust will utilize the proceeds for two road improvement projects. Both projects will restore the road surface to 

prevent sedimentation and minimize turbidity in two of the Trust’s reservoirs. The first provides for resurfacing of 

approximately two (2) miles of shoreline road along East Stanley Draper Road, from Water Plant Road to South 

Westminster Road. The second includes the resurfacing of approximately one and a half (1.5) miles of shoreline road 

along North Overholser Drive from N. County Line Road to NW 36
th

 Street. These projects are a necessary first step by 

the City to help limit pollution to both Lake Overholser and Lake Stanley Draper. Both lakes’ watersheds are among 

the top 100 watersheds prioritized in Oklahoma’s Nonpoint Source Management Plan (NPSMP). This project is 

consistent with NPSMP efforts and will help to meet the State of Oklahoma’s Water for 2060 goals. 

 

 

 

 

 

 

Oklahoma City Water Utilities Trust  
ORF-20-0023-CW 

Binding Commitment   

Application Amount:    $4,650,000  Approved  Date:  5/19/2020  

Assistance Provided   

Loan Amount:  $4,650,000  Funded Date:  6/17/2020  

Percentage Complete as 

of 6/30/2020:  0%  
Additional 

Subsidization:  N/A  

GPR:  N/A  Estimated Savings:  N/A  

 



Oklahoma CWSRF Annual Report 2020 23 

   
 

 

 

The Pawhuska Public Works Authority (Authority) is located in Osage County and serves 3,800 water 
customers and 3,000 sewer customers. The population, according to the 2010 U.S. Census was 3,516.  
  
The Pawhuska dam has an area which has experienced shallow cracking and subsequent shallow 
sloughing. This has resulted in damage to the existing guardrail of the dam as a result of shifting soil 
around the support posts. The City is under a Consent Order No. OK-11044 from the Department of 
Environmental Quality for noted deficiencies including:  the downstream slope is not uniform from the 
crest to the toe, small woody vegitation is present on the slope, and surface sloughing and seepage on the 
downstream slope. 
  
The Authority will use the funding to stabilize the ground around the dam to stop further damage from 

occurring and replace intake structure valves to regulate the flow from the dam. These improvements 

have been approved as a Nonpoint Source (NPS) project through the CWSRF program as it will help to 

prevent further erosion and potential dam failure while protecting the health of the downstream 

waterbodies. 

 

 

 

 

  

Pawhuska Public Works Authority  
ORF-20-0025-CW 

Binding Commitment   

Application Amount:    $190,050  Approved  Date:  6/16/2020  

Assistance Provided   

Loan Amount:  $190,050  Funded Date:  Not yet funded  

Percentage Complete 

as of 6/30/2020:  0%  
Additional 

Subsidization:  $190,050  

GPR:  N/A  Estimated Savings:  $224,000  

 



Oklahoma CWSRF Annual Report 2020 24 

   
 

 

 

The Roland Utility Authority (Authority) serves approximately 1190 sewer customers and 1316 
water customers. According to the 2010 U.S. Census the population was 3,169. 
  
Approximately 50% of the water meters have reached the end of their useful life. These meters do not 
accurately record water usage, resulting in apparent water loss to the Authority. 
   
The Authority’s current treatment system is a lagoon system with a design average daily flow of .074 MGD. The 
receiving stream is a tributary to Garrison Creek which is on the 303(d) list for pH.  
  
The Authority will utilize the proceeds to acquire and install Automatic Meter Reading (AMR) water meters. This 

project will focus on water conservation and efficiency by identifying water loss in Roland’s system. Increased water 

supply reliability could be achieved by providing the system officials with a better understanding of potential 

vulnerabilities and will reduce unintended flows to the wastewater treatment facility. Finally, the project will help 

meet Oklahoma’s Water for 2060 goals.  

 

 

 

 

 

 

  

Roland Utility Authority  
ORF-20-0019-CW 

Binding Commitment   

Application Amount:    $740,000  Approved Date:  10/15/2019  

Assistance Provided   

Loan Amount:  $740,000  Funded Date:  1/30/2020  

Percentage Complete as 

of 6/30/2020:  6.82%  
Additional 

Subsidization:  N/A  

GPR: Water Efficiency $740,000  Estimated Savings:  $97,000  

 



Oklahoma CWSRF Annual Report 2020 25 

   
 

 

 

The Shawnee Municipal  Authority (Authority) located in Pottawatomi County serves approximately 10,761 
sewer customers and 12,025 water customers.  According to the 2010 U.S. Census the population was 29,857.  
  
The treatment used at the South Wastewater Treatment Plant (SWWTP) has key mechanical equipment and systems 
at the plant have exceeded their design service life, resulting in excessive Operations and Maintenance (O&M) 
requirements. Additionally various treatment process structures have cracks, leaks, or other structural issues and 
occasionally do not meet all of the discharge values for which it is permitted.  The physical condition of the North 
Wastewater Treatment Plant (NWWTP) is relatively good but there are several items that need to be addressed to 
improve the plant performance. 
  
The Authority’s current treatment process is a trickling filter system with a design average daily flow of 3 MGD in 
their South treatment system. They also operate an extended aeration system with a design average daily flow of 3 
MGD. The receiving stream for both of these facilities is the North Canadian River which is on the 303(d) list for 
Enterococcus, Turbidity, pH, and Fishes Bio assessments.  
  
The Authority will utilize the proceeds to construct a Southside lift station and construct a new SBR treatment plant 

at the Northside treatment plant to better manage the influent flow of both treatment facilities allowing them to 

work in conjunction with one another. These projects will improve the water quality of the Authority’s wastewater 

discharge into the North Canadian River; positively impacting the surrounding residents and businesses. 

 

 

 

 

  

Shawnee Municipal Authority 

ORF-20-0018-CW 
Binding Commitment  

Application Amount:    $37,920,000  Approved  Date:  9/17/2019  

Assistance Provided   

Loan Amount:  $37,920,000  Funded Date:  9/19/2019  
Percentage Complete as 

of 6/30/2020:  1.51%  
Additional 

Subsidization:  N/A  

GPR:  N/A  
Estimated Savings:  $9,530,000  

 



Oklahoma CWSRF Annual Report 2020 26 

   
 

 

 

The Shidler Public Works Authority (Authority) located in Osage County serves 195 sewer customers and 202 water 
customers. According to the 2010 U.S. Census the population was 441. This relatively small community meets our 
qualifications to receive loan forgiveness.    
  
The Authority has water meters that are at the end, or near the end, of their useful life. They have a sewer system 
therefore they are eligible to fund this project through the CWSRF program.   
  
The Authority’s current treatment process is a lagoon with a design average daily flow of 0.12 MGD. The receiving 
stream is Salt Creek which is on the 303(d) list for enterococcus.  
  
The Authority will utilize the proceeds to acquire and install Automatic Meter Reading (AMR) water meters and 

Advanced Metering Infrastructure (AMI). This project helps to meet Oklahoma's Water for 2060 goals by focusing on 

water conservation and efficiency and reducing unintended flows to the wastewater treatment plant. 

 

 

 

 

 

 

 

  

Shidler Public Works Authority  
ORF-19-0004-CW 

Binding Commitment   

Application Amount:    $89,385  Approved Date:  6/16/2020  

Assistance Provided   

Loan Amount:  $89,385  Funded Date:  07/20/2020  

Percentage Complete 

as of 6/30/2020:  0%  
Additional 

Subsidization:  $89,385  

GPR: Water Efficiency $89,385  Estimated Savings:  $112,000  

 



Oklahoma CWSRF Annual Report 2020 27 

   
 

 

 

The Tahlequah Public Works Authority (Authority) located in Cherokee County serves approximately 6,108 sewer 
customers and 7,653 water customers. According to the 2010 U.S. Census they had a population of 15,753. 
 
The Authority’s wastewater treatment plant is in need of improvements to avoid bypasses following extended rainfall 
events. Two (2) aerobic digesters are in need of structural repairs, new aeration piping, new diffusers and new 
blowers. The existing headworks (screening and grit removal) are in poor condition and have served their useful life. 
 
The Authority’s current treatment process is activated sludge. The design average daily flow is 5.27 MGD. They 
discharge into Tahlequah Creek, which is listed on the 303(d) list for Escherichia coli. 
 
The Authority will utilize the proceeds to repair existing aerobic digesters, expand the wet weather pump station, 

construct a new headworks, and to construct a third flow equalization basin at the wastewater treatment plant. 

These improvements will help to regulate the inflow during wet weather events and ensure proper treatment of the 

wastewater before it is discharged into Tahlequah Creek, a tributary of the Illinois River. 

 

 

 

 

 

 

 

 

  

Tahlequah Public Works Authority  
ORF-19-0014-CW 

Binding Commitment   

Application Amount:    $6,750,000  Approved Date:  12/5/2019  

Assistance Provided   

Loan Amount:  $6,750,000  Funded Date:  12/6/2019  

Percentage Complete as 

of 6/30/2020:  2.58%  
Additional 

Subsidization:  N/A  

GPR:  N/A  Estimated Savings:  $1,706,000  

 



Oklahoma CWSRF Annual Report 2020 28 

   
 

 

 

Wagoner County Rural Water, Sewer, Gas & Solid Waste Management District #4 (the District) located in Wagoner 
County had 2,065 sewer customers and 10,897 water customers as of June 2018.  According to the 2010 U.S. Census 
the population was 23,472.  
  
The wastewater collection system is experiencing some corrosion in their manholes and lift stations. The buildup of 
corrosion causes some concern for the District.  Of the eighteen lift stations in the  
District the following issues were identified:  Rain washing surrounding gravel onto the access door, odor complaints, 
dialer problems, backups during large rain events, and wipes clogging the pumps.  The two largest lift stations in 
the system receive wastewater from multiple lift stations and their capacity could be exceeded if all feeder lift 
stations pump simultaneously. The District  is currently under Oklahoma Department of Environmental Quality 
Consent Order No. 11-223 for various effluent limit violations.   
  
The District’s current treatment process is an aerated lagoon system with a design average daily flow of 0.85 MGD. 
The receiving stream is an unnamed tributary to Coal Creek.  
  
The District will utilize the proceeds to construct a new wastewater treatment plant, replace manholes, and install 

two (2) new lift stations, equalization basins, and generators, along with odor and corrosion control. These 

enhancements will improve effluent discharge to Coal Creek while ensuring adequate service to community residents 

and businesses in and near the District. 

 

 

 

 

  

Wagoner Co. RWSG & SWM District #4   
ORF-20-0008-CW  

Binding Commitment   

Application Amount:    $14,835,000  Approved Date:  10/15/2019  

Assistance Provided   

Loan Amount:  $14,835,000  Funded Date:  12/13/2019  

Percentage Complete as 

of 6/30/2020:  2.13%  
Additional 

Subsidization:  N/A  

GPR:  N/A  Estimated 

Savings: $3,775,000  

 



Oklahoma CWSRF Annual Report 2020 29 

   
 

 

 

The Waurika Public Works Authority (Authority) located in Jefferson County serves 751 sewer customers and 849 
water customers. According to the 2010 U.S. Census the population was 2,064.  
  
The Authority provides potable water to 2,000 customers in the Town of Waurika, Ryan Utility Authority and 
Jefferson Co. RWD No. 1. All of the meters in the system are in excess of 20 years old and about 6% of the water 
supplied is lost through inaccurate meter readings. This has resulted in higher operation costs and loss of revenue for 
the Authority.   
  
The Authority’s current treatment process is an extended aeration system with a design average daily flow of 0.3 
MGD. The receiving stream is Beaver Creek to the Red River which is on the 303(d) list for Enterococcus, Turbidity, 
Dissolved Oxygen and Total Dissolved Solids.  
  
The Authority will utilize the proceeds to acquire and install Automatic Meter Reading (AMR) water meters and 

Advanced Metering Infrastructure (AMI). This project focuses on water conservation and efficiency by reducing water 

loss in Waurika’s system. The new meters will provide leak detection alerts, thereby reducing unintended flows to the 

wastewater system. With this installation, it could lead to increased water supply reliability through providing the 

system officials with a better understanding of potential vulnerabilities. Finally, the project will help to meet 

Oklahoma’s Water for 2060 goals. 

 

 

 

 

  

Waurika Public Works Authority  
ORF-19-0022-CW 

Binding Commitment   

Application Amount:    $400,000  Approved Date:  8/20/2019  

Assistance Provided   

Loan Amount:  $400,000  Funded Date:  10/17/2019  

Percentage Complete as 

of 6/30/2020:  0%  
Additional 

Subsidization:  N/A  

GPR: 

 Water Efficiency  $400,000  Estimated Savings:  $58,000  

 



Oklahoma CWSRF Annual Report 2020 30 

   
 

 

 

The Westville Utility Authority (Authority) located in Adair County serves 568 sewer customers and 745 water 
customers. According to the 2010 U.S. Census the population was 1,639. The Authority is a small community and met 
the criteria to receive 100% loan forgiveness from the CWSRF Additional Subsidization for planning and design. 
  
The system needs additional centralized sanitary sewer collection in areas where septic tank systems are failing.   
   
The Authority’s current treatment process is an aerated lagoon system with a design average daily flow of 0.28 MGD. 
The receiving stream is Shell Branch. 
  
The Authority will utilize the 100% principal forgiveness proceeds for engineering studies, planning and evaluation of 

a centralized sanitary sewer system expansion. This project will provide service to an additional fifteen (15) new 

customers and allow for effluent to be transported to the wastewater treatment while reducing discharges into Shell 

Branch Creek. 

 

 

 

 

 

 

 

Westville Utility Authority   
ORF-20-0013-CW  

Binding Commitment  

Application Amount:    $37,575  Approved Date:  8/20/2019  

Assistance Provided   

Loan Amount:  $37,575  Funded Date:  10/10/2019  

Percentage Complete as 

of 6/30/2020:  82.42%  
Additional 

Subsidization:  $37,575  

GPR:  N/A  Estimated Savings:  $47,075  

 



Oklahoma CWSRF Annual Report 2020 31 

   
 

 

PROGRAMMATIC HEADLINES 
 

OVERARCHING APPROPRIATION AND PROGRAMMATIC REQUIREMENTS 
 

 
Oklahoma’s Capitalization Grant was awarded on August 30, 2019, and included FFY 2019 Appropriations 

conditions. With the acceptance of the award, OWRB agreed to comply with all requirements pertaining to the 

Consolidated Appropriations Act, 2017 as listed in the Grant Agreement. 

 
The Water Resources Reform and Development Act of 2014 (WRRDA) was signed into law by President Obama on 

June 10, 2014, and became effective on October 1, 2014. WRRDA provided changes to Titles I, II, V, and VI of the 

Federal Water Pollution Control Act and, in essence, reauthorized the CWSRF Program. Some of the more 

significant changes to the CWSRF Program resulting from the reauthorization included: land purchase necessary for 

construction now being an eligible cost for wastewater infrastructure; up to a 30-year loan term for qualified 

projects/applicants; a fiscal sustainability plan required for infrastructure repaired or replaced as well as American 